Test Report 2450384

Date :23-Apr-2013

Client : Muang Sa Ad Co., Ltd.
17 Soi Ramintra 42 Yaek, Ramintra Rd., Kannayao Area, Bangkok 10230 Thailand

The following merchandise was selected by SGS at time of inspection and identified as:

Sample Description

Sample No.

Sample Condition

Date Received

Test ltems

Aluminium + Silicon

Asphaltene

Calcium (Ca)

Calculated Carbon Aromaticity Index

(CCAI)

Page 1 of 2

: Fuel Ol

: 2521606

: Contained in glass bottle and kept at room temperature.

: 5-Apr-2013 Date Commenced : 9-Apr-2013
Method Results
IP 501/05 Less than 15

ASTM D 482-12
ASTM D6560-12 Less than 0.50

IP 501/05 Less than 3

Calculation 768

Less than 40.0

ASTM D 445-12 1.663

7777777777777777777 | ASTM b445-12 0.9311
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"This Test Report cancels and supersedes the Test Report No.2446983 Dated 17-Apr-2013 issued by SGS (Thailand) Ltd."

"Any holder of this document is advised that should client or third party information be supplied with respect to the goods or
sample, SGS may, at its discretion, attached or indicate such information to the report but SGS makes no warranties or
accepts no liable for the veracity or lack thereof of such Information."

I~ This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request.
D attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herecn reflects the
& Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole respensibiltty is to its Client and this document does not
L) excnerale parties to a transaction from exercising all their rights and obligations under the transaction documents, This document cannot be reproduced except in full, without prior written
. approval of the Company. Any unautharized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

of the law.”

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.”
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Test ltems . Method Results Units

V;n;ad;um (V) IP 501/05 Less than 1 ‘ ma/kg
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- End of Repiort e "; -

Signed for and on behalf of
S$GS (Thailand) Limited

Thitirat Sookkho
Laboratory Executive
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